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CHI MEI CORPORATION.

59-1 SAN CHIA JEN TE TAINAN COUNTY, TAIWAN.

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : ACRYLONYTRILE-BUTADIENE-STYRENE COPOLYMER
Style/item No. *  POLYLAC® PA-758

Color : NATURE

Sample Receiving Date i 2007/12/20

Testing Period :  2007/12/20 TO 2008/1/2

Test Requested : Inaccordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : (1)  With reference to US EPA 3052 for Cadmium Content. Analysis was
performed by ICP-AES.

(2)  With reference to US EPA Method 3052 for Lead Content. Analysis
was performed by ICP-AES.

(3) With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4) With reference to IEC 62321, Ed.1 111/54/CDV. Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

{6) With reference to US EPA 3540C for PBBs/PBDEs Content. Analysis
was performed by GC/MS.

Test Result(s) :  Please refer to next page(s).

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.

Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,

forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 3R & @B AATIAT 5 9 5 O 9 O 5
T2 SRR RS A A SRR+ A0 B G S T EN A 2 » WEIYEM%-;M:&‘?EW WA AR Z RS - RIT - BEGHEIRERE Y - BIFSHRA - HIREER

EHRERZ AT © BEMEREAATINEST A > ARG - BEARSAZIABZEERGIERISE - B35 - MUEBIEE RIS HKRERE -

Na. 208, Chung Hwa 2nd Road San Min District Kachsiung, Taiwan. / 4 7 = R B ¥ # — %2083
& BAR AR A TR A8 | 1(886-7) 323-0920 f (886-7) 315-7484 WWW.IW.5gs.com
Member of SGS Group

2001



Test Report No. :KA/2007/C2085  Date: 2008/01/02 Page: 2 of 5

|00 00 0 O
CHI MEI CORPORATION.

59-1 SAN CHIA JEN TE TAINAN COUNTY, TAIWAN,

Test results by chemical method (Unit: mg/kg)

Method Result

Test ltem (s): (Refer to) o MDL
Cadmium (Cd) (1) n.d. 2
Lead (Pb) (2 n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by alkaline (4) n.d. 2
extraction
Sum of PBBs n.d. -
Monobromobiphenyl n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl n.d. 5
Tetrabromobiphenyl n.d. 5
Pentabromobiphenyl n.d. 5
Hexabromobiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabromobiphenyl n.d. )
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona)(Note 4) (5) n.d. -
Monobromobiphenyl ether n.d. 5
Dibromobipheny! ether n.d. 5
Tribromobiphenyl ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabromobiphenyl ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobiphenyt ether n.d. 5
Nonabromobiphenyl ether n.d. 5
Decabromobiphenyl ether n.d. 5
Sum of PBDEs (Mono to Deca) n.d. -
TEST PART DESCRIPTION:
NO.1 : NATURE PLASTIC PELLETS
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CHI MEI CORPORATION.
59-1 SAN CHIA,JEN TE TAINAN COUNTY, TAIWAN.

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. According to 2005/717/EC DecaBDE is exempt.
5." -" = Not Regulated
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CHI MEI CORPORATION.
59-1 SAN CHIA,JEN TE TAINAN COUNTY, TAIWAN.

Per requirements of SONY QAR-05-002:

1) These samples were dissolved totally by pre-conditioning method according to
below flow chart.

2) Name of the person who made measurement: Hungming Li

3) Name of the person in charge of measurement: George Huang

Flow Chart of Digestion for Plastic -EPA3052 for Pb - Cd (residue left)

Cutting / Preparation

!

Sample Measurement

!

Microwave digestion with

HNOy/HCI/HF
Filtration

\ 4 A\ 4
Solution Residue

A

1) Ashing with H,SO,
] 2) Add HCl
ICP-AES
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CHI MEI CORPORATION.
59-1 SAN CHIA,JEN TE TAINAN COUNTY TAIWAN.

roduct/Pa'rts Name & £
f ¢LONYTRILE-BUTADIENE-STY Rezngg
;PoLmER .
Wdel/Cat.No.'ﬂﬁ
,0LYLAC® PA-758
yature

** End of Report **
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